
International  Journal  of

Environmental Research

and Public Health

Article

Monitoring of Waterborne Parasites in
Two Drinking Water Treatment Plants:
A Study in Sarawak, Malaysia

Reena Leeba Richard, Init Ithoi, Mohamad Azlan Abd Majid, Wan Yusoff Wan Sulaiman,
Tian Chye Tan, Veeranoot Nissapatorn and Yvonne Ai Lian Lim *

Department of Parasitology, Faculty of Medicine, University of Malaya, Kuala Lumpur 50603, Malaysia;
reenarichard88@gmail.com (R.L.R.); init@um.edu.my (I.I.); azlan.jaime@gmail.com (M.A.A.M.);
wanyus@um.edu.my (W.Y.W.S.); tantianchye@um.edu.my (T.C.T.); veeranoot@um.edu.my (V.N.)
* Correspondence: limailian@um.edu.my; Tel.: +60-3-7967-4748; Fax: +60-3-7967-4754

Academic Editor: Paul Tchounwou
[...]
independence in 1963, Kuching has since developed into a modern city in terms of economic growth.
Due to rapid growth of urbanization and infrastructure, environmental changes such as erosion and
water pollution have gradually increased leading to negative effects towards gaining clean, potable
water. In Sarawak, rivers are still considered the main raw water sources, which still depend heavily
on rainfall with an annual mean of 3861 mm [26]. Hence, contamination, which occurs in surface water,
especially river, requires appropriate treatment to control potential agents that cause diseases.



Int. J. Environ. Res. Public Health 2016, 13, 641 3 of 21

Water samples were collected on separate occasions at each of the two drinking water treatment
plants (A and B) in Sarawak. Plant A is divided into two subdivisions (A-1 and A-2) and each
subdivision is further divided into six processing sites, namely raw, coagulation, flocculation,
sedimentation, filtration and treated water sites, as shown in Figure 1. These subdivisions are part of
the plant’s design and its raw water is from the same source. Plant A is situated near the bank of the
Sungai Sarawak Kiri branch of the Sarawak River (total length of 120 km). Currently, raw water from
plant A is pumped from Sungai Sarawak Kiri to the treatment plant from four intakes and further
undergoes conventional treatment processes before being supplied to the consumers [28]. Thus, plant
A consists of comprehensive treatment processes to meet the increasing water demands. As of 2014,
plant A supplied more than 99.07% of the total water production for the main city with a total capacity
of more than 500 megaliters per day (MLD).

Int. J. Environ. Res. Public Health 2016, 13, 641 3 of 20 

 

which still depend heavily on rainfall with an annual mean of 3861 mm [26]. Hence, contamination, 
which occurs in surface water, especially river, requires appropriate treatment to control potential 
agents that cause diseases.  

Water samples were collected on separate occasions at each of the two drinking water treatment 
plants (A and B) in Sarawak. Plant A is divided into two subdivisions (A-1 and A-2) and each 
subdivision is further divided into six processing sites, namely raw, coagulation, flocculation, 
sedimentation, filtration and treated water sites, as shown in Figure 1. These subdivisions are part of 
the plant’s design and its raw water is from the same source. Plant A is situated near the bank of the 
Sungai Sarawak Kiri branch of the Sarawak River (total length of 120 km). Currently, raw water from 
plant A is pumped from Sungai Sarawak Kiri to the treatment plant from four intakes and further 
undergoes conventional treatment processes before being supplied to the consumers [28]. Thus, 
plant A consists of comprehensive treatment processes to meet the increasing water demands. As of 
2014, plant A supplied more than 99.07% of the total water production for the main city with a total 
capacity of more than 500 megaliters per day (MLD).  

 
Figure 1. Schematic diagram of Plant A. 

Meanwhile, plant B consists of three different types of raw water, namely from river (raw-1), 
basin (raw-2) and dam (raw-3). These raw water sources are accumulated and transferred into each 
process that includes sedimentation, filtration and treatment (Figure 2). Plant B, located on a hill 
(approximately 20 km from plant A), was the original waterworks constructed during Brooke’s 
administration (in the late 19th century) and chlorination was introduced in 1960. The river 
originates from a nearby mountain and flows past villages. Previously, the plant depended only on 
rainfall; hence, the development of the dam and the basin catchment (both built in the 1970s) helped 
in improving the reliability of water supply. Finished water from plant B accounted for about 0.93% 
of the total water production as of 2014 [29] with a total capacity of 16 MLD that flows by gravity into the 
distribution system. Although plant B has only basic treatment processes and is smaller than plant A, 
plant B continues to be an important supplier of treated water to certain areas of the main city. 

Figure 1. Schematic diagram of Plant A.

Meanwhile, plant B consists of three different types of raw water, namely from river (raw-1),
basin (raw-2) and dam (raw-3). These raw water sources are accumulated and transferred into
each process that includes sedimentation, filtration and treatment (Figure 2). Plant B, located on a
hill (approximately 20 km from plant A), was the original waterworks constructed during Brooke’s
administration (in the late 19th century) and chlorination was introduced in 1960. The river originates
from a nearby mountain and flows past villages. Previously, the plant depended only on rainfall; hence,
the development of the dam and the basin catchment (both built in the 1970s) helped in improving the
reliability of water supply. Finished water from plant B accounted for about 0.93% of the total water
production as of 2014 [29] with a total capacity of 16 MLD that flows by gravity into the distribution
system. Although plant B has only basic treatment processes and is smaller than plant A, plant B
continues to be an important supplier of treated water to certain areas of the main city.



Int. J. Environ. Res. Public Health 2016, 13, 641 4 of 21
Int. J. Environ. Res. Public Health 2016, 13, 641 4 of 20 

 

 
Figure 2. Schematic diagram of Plant B. 

Multiple-barrier approach is necessary to minimize potential pathogens. Once the raw water 
enters the treatment plant, it undergoes coagulation to begin removal of dirt and other particles by 
adding alum, polymer and lime to form “floc”. The small suspended particles will clump together 
and due to the combined weight, the particles will settle at the bottom as sediment. This process is 
referred to as the flocculation process. Then, in the sedimentation process, the “floc” settles to the 
bottom. The clarified water then flows to the filtration process section and is passed through sand 
filters to assist in removing the remaining particles. This process enhances the effectiveness of the 
disinfection process. Subsequently, chlorine is added not only to the water supply in the plant but 
also in the distribution pipes to control remaining microorganisms. Chlorine is only partially 
effective against Giardia and ineffective against Cryptosporidium. Fluoride is also added to prevent 
tooth decay and act as a rust inhibitor to preserve the pipes that deliver potable water. After various 
treatment processes, the treated water is then transferred and accumulated at the distribution system 
(DS) sites and piped out to the consumers. In addition, more than 100 distribution system sites are 
located within the city but only seven sites were selected for this study based on logistical reasons 
and permission obtained. 

2.2. Measurement of Water (Physical and Chemical) Parameters 

The physical and chemical parameters were measured in situ at each of the processing site prior 
to the collection of water samples. The physical parameters such as temperature, pH, conductivity, 
total dissolved solids (TDS), salinity (SAL), dissolved oxygen (DO) and oxidation reduction 
potential (ORP) were measured using multi-probe parameter (YSI 556 Multiprobe System, Yellow 
Springs, OH, USA). Meanwhile, turbidity was measured using turbidity meter (Hach 2100P Portable 
Turbidimeter, Loveland, CO, USA) and chemical parameters such as ammonia, chlorine, fluoride, nitrate 
and nitrite were measured using colorimeter (Hach DR/890 Portable Colorimeter, Loveland, CO, USA) 
in the laboratory. The parameters were then recorded as mean values at each sampling site. 

2.3. Collection and Filtration of Water Samples 

This study was carried out on separate occasions during a course of 15 months from July 2012 to 
October 2013. A total of 10 L of water samples were collected in sterile polyethylene containers from 

Figure 2. Schematic diagram of Plant B.

Multiple-barrier approach is necessary to minimize potential pathogens. Once the raw water
enters the treatment plant, it undergoes coagulation to begin removal of dirt and other particles by
adding alum, polymer and lime to form “floc”. The small suspended particles will clump together and
due to the combined weight, the particles will settle at the bottom as sediment. This process is referred
to as the flocculation process. Then, in the sedimentation process, the “floc” settles to the bottom.
The clarified water then flows to the filtration process section and is passed through sand filters to
assist in removing the remaining particles. This process enhances the effectiveness of the disinfection
process. Subsequently, chlorine is added not only to the water supply in the plant but also in the
distribution pipes to control remaining microorganisms. Chlorine is only partially effective against
Giardia and ineffective against Cryptosporidium. Fluoride is also added to prevent tooth decay and act
as a rust inhibitor to preserve the pipes that deliver potable water. After various treatment processes,
the treated water is then transferred and accumulated at the distribution system (DS) sites and piped
out to the consumers. In addition, more than 100 distribution system sites are located within the city
but only seven sites were selected for this study based on logistical reasons and permission obtained.

2.2. Measurement of Water (Physical and Chemical) Parameters

The physical and chemical parameters were measured in situ at each of the processing site prior
to the collection of water samples. The physical parameters such as temperature, pH, conductivity,
total dissolved solids (TDS), salinity (SAL), dissolved oxygen (DO) and oxidation reduction potential
(ORP) were measured using multi-probe parameter (YSI 556 Multiprobe System, Yellow Springs, OH,
USA). Meanwhile, turbidity was measured using turbidity meter (Hach 2100P Portable Turbidimeter,
Loveland, CO, USA) and chemical parameters such as ammonia, chlorine, fluoride, nitrate and nitrite
were measured using colorimeter (Hach DR/890 Portable Colorimeter, Loveland, CO, USA) in the
laboratory. The parameters were then recorded as mean values at each sampling site.

2.3. Collection and Filtration of Water Samples

This study was carried out on separate occasions during a course of 15 months from July 2012 to
October 2013. A total of 10 L of water samples were collected in sterile polyethylene containers from
each sampling site of the water treatment plants and these samples were then filtered at the laboratory.



Int. J. Environ. Res. Public Health 2016, 13, 641 5 of 21

For (oo)cysts detection, each sample was filtered separately through a nitrocellulose membrane (1.2 µm
pore size, 142 mm diameter, Millipore, MA, USA). The deposited materials were detached and washed
from the membrane filter using 10% Tween 80 and decanted into a 50 mL centrifuge tube. In addition,
two 50 mL water samples were taken from each site for the detection of fecal coliform and free-living
amoebae. The samples for the detection of Giardia and Cryptosporidium (oo)cysts as well as fecal
coliform were packed in cold polystyrene box (12 ˘ 2 ˝C) while samples for FLA detection were kept
at room temperature. All samples were transferred by air and further processing took place at the
Department of Parasitology, Faculty of Medicine, University of Malaya, Kuala Lumpur, Malaysia at
the soonest time possible after collection.

2.4. Detection of Giardia and Cryptosporidium (Oo)cysts

After washing the membrane filter, the sample was concentrated by centrifugation at 3500 rpm for
10 min (Kubota Corporation, Tokyo, Japan). The top supernatant was discarded before being brought
down to 10 mL. The eluate was then purified using immunomagnetic separation (IMS) technique
(Dynabeads GC-Combo, Invitrogen, Carlsbad, CA, USA) applied according to USEPA Method
1623.1 [30] with minor modifications. The iron beads coated with Giardia- and Cryptosporidium-specific
monoclonal antibodies were used to separate the (oo)cysts from water sediment and debris using
the magnetic particle concentrator. The remaining supernatant was then used to further detect other
parasites. Final volume of 50 µL sample was deposited onto a microscope well slide (Dynabeads
Spot-On, 9 mm single well, Life Technologies, Carlsbad, CA, USA).

The slide was then air-dried and fixed with methanol. Sample was stained with commercial
fluorescence isothiocyanate (FITC)-labelled (Crypto/Giardia Cel IF Kit, Cellabs Pty Ltd., Brookvale,
Australia) according to the manufacturer’s instructions. The sample was further stained with
416-diamidino-2-phenyl indole (DAPI) (Sigma Chemicals, Perth, WA, Australia) and washed with
phosphate buffer saline (PBS) and finally with distilled water. Mounting medium was then added. Nail
polish was used to seal the coverslip and left to dry. Observation was done under 400ˆ magnification
via epifluorescence microscope (Olympus BX51, Tokyo, Japan) to confirm the presence of (oo)cysts.
Round, oval or ellipse shapes with bright apple-green fluorescence were identified (Giardia cyst: 8 to
18 µm ˆ 5 to 15 µm; Cryptosporidium oocyst: 4 to 6 µm). The slide that was found to be positive via FITC
(fluorescein isothiocyanate) was then examined through DAPI (4’, 6-diamidino-2-phenylindole) filter
to detect the presence of sky blue nuclei. Positive and negative staining controls were also included
in each analysis. (Oo)cysts on the slides were identified and counted at least two times to minimize
error (calculation, e.g., 1 cyst of Giardia found in a volume of 50 µL (which represents 10 L of samples)
equals to 0.1 cyst/L).

2.5. Detection of Other Parasites (from IMS Supernatant)

The remaining supernatant from IMS steps was poured into a 15 mL centrifuge tube. The decanted
sample was centrifuged at 2500 rpm for 10 min to detect the presence of other parasites. Approximately
50 µL of sediment was placed on a glass slide and stained with one drop of Lugol’s iodine solution.
After the slide was covered with a coverslip, it was observed under a light microscope under 100ˆ

and 400ˆ magnification. The observation of all putative parasites was recorded.

2.6. Cultivation of Acanthamoeba and Naegleria on Solid Agar

Fifty (50) mL sample was concentrated by centrifugation at 2500 rpm for 15 min (Kubota
Corporation, Tokyo, Japan) before being brought down to 5 mL and re-suspended several times.
A volume of 1 mL was added onto the surface of non-nutrient agar (NNA)-Escherichia coli (E. coli)
plates. The preparation of NNA-E. coli was carried out as reported by Init et al. [31]. The duplicate
plates of each sample were incubated at room temperature (25 ˘ 3 ˝C) and examined daily up to
14 days using an inverted microscope (Nikon, Tokyo, Japan). Once growth was spotted, a small piece
of the agar containing the amoebae was excised and cultured onto a fresh, new NNA-E. coli plate.
Sub-culturing of each sample was done several times until a monogenous culture was obtained.



Int. J. Environ. Res. Public Health 2016, 13, 641 6 of 21

2.7. Detection of Acanthamoeba and Naegleria Species by Molecular Analysis

Eleven isolates of Acanthamoeba and Naegleria, respectively, obtained from selected sites of
plant A (1 pooled sample of raw water and 4 treated water samples), plant B (3 samples of
raw water and 2 treated water samples) and distribution system (1 sample) underwent further
molecular identification and subjected to deoxyribonucleic acid (DNA) extraction using QIAamp
DNA blood mini kit (Qiagen, Hilden, Germany) prior to polymerase chain reaction (PCR) for
the detection of Acanthamoeba and Naegleria species. The confirmation of Acanthamoeba species
and genotype were performed using Acanthamoeba specific primer pair [32] which included the
forward primer (JDP1), 51-GGCCCAGATCGTTTACCGTGAA-31 and the reverse primer (JDP2),
51-TCTCACAAGCTGCTAGGGAGTCA-31. Amplification reactions were performed in a volume
of 30 µL which contained distilled water, 10ˆ DNA polymerase buffer (Thermo Scientific, Vilnius,